SECTION 9 COMPONENT MOUNTING TORQUE

Group
Group
Group
Group
Group
Group
Group

1 INErOCUCHON GUICIE «++-+--erererererseseremerererersmseseseseneeaesesesseseseseaeeassesessesesessnsneens 9-1
D ENQING SYSHEM ---v-reevesseresssenssseresissisissis i 9-2
3 EIECHIC SYSEM ---v+reveseresseresseeisisieiii i 9-4
4 HYArauliC SYSIEM «---cevsseresseresserisieriiis s 9-6
5 UNGEICAIMTIAGE +-++++rvvsseeeessserssssrssssessssesesi i 99
B SHTUCHUIE «++++-+rsererererererersesemeneneassesseseseseaeeasseseeseseseseaeasasseesesesenensasaessesesesessnens 9-10
7 WOTK EQUIPIMENT -+++vesseessresseesssersssesesseseise st 9-14



SECTION 9 COMPONENT MOUNTING TORQUE

' GROUP 1 INTRODUCTION GUIDE

1. This section shows bolt specifications and
standard torque values needed when
mounting components to the machine.

2. Use genuine Hyundai spare parts.
We expressly point out that Hyundai will not
accept any responsibility for defects resulted
from non-genuine parts.
In such cases Hyundai cannot assume
liability for any damage.

% Only metric fasteners can be used and
incorrect fasteners may result in
machine damage or malfunction.

x Before installation, clean all the
compone-nts with a non-corrosive
cleaner. Bolts and threads must not be
worn or damaged.

9-1

29079CM00




 GROUP 2 ENGINE SYSTEM

ENGINE AND ACCESSORIES MOUNTING

Corrosion h
resistor . o0¢

" —— Fuel filter

s
[

=

(
N

Q

Air cleaner

- Tightening torque
ltem Size kgf - m Iof - ft

1 |M6x1.0 1.44+0.3 104+2.2

2 |M8x125 4.05+0.8 29.3+£5.8

3 [|M10x1.5 69+1.4 49.9+10.1

4 |M12x1.75 12.8+3.0 92.6+21.7

5 | M16x2.0 29.7+5.0 215+36.2

9-2

51079CMO1
ltem Size kgf - m Ibf - ft
6 |M20x25 57.9+8.7 419+62.9
7 | M22x25 69.8+6.0 505+43.3
8 | M22x25 81.9+16.1 592+116
9 |3/8-16 UNC 6.1+1.0 441+7.2




COOLING SYSTEM AND FUEL TANK MOUNTING

Air compressor

Receiver drier

Aircon

idle pulley

Condenser

Reservoir tank

Radiator

51079CM02

- Tightening torque

~N 09
ﬂ12600.
TN M <
< | | ] A+
2 lolw vl

~—

Sl o2

QW — | Q
E|lo| < 0|0
- | H] A A
B~ ®

Al Y| o

— | N

Te)

~N Q)W
maln/_n/_
.QIUXXX.

A|©| O

| — QA

===
m5678
=

w -
= | ¥19Q R o
PR S e B o0 T Vo TN I ol
< | | ] H]
T jjle e

N O3 O

~— | N| <

MEEIR
E|c|lo|o|~
- | H A H A
m5559

Cla| 2| w©

~— <

0| 1

o NN\
m1111
.QIUXXXX

©|o| ol O

et

== ==

m1234
=

9-3



 GROUP 3 ELECTRIC SYSTEM

ELECTRIC COMPONENTS MOUNTING 1

1

Start relay
Heater relay

Work lamp

4 R DETAIL A

Battery relay

Washer tank

) X
. S
. o
ail‘i

DETAIL B
51079CM03
- Tightening torque
ltem Size kgf - m Ibf -« ft ltem Size kgf - m Ibf -« ft
M6x1.0 1.05+0.2 76+1.45 3 M10x 1.5 6.9+1.4 49.9+101
2 M8x1.25 25+0.5 18.1+3.6 4 M12x1.75 | 12.8+3.0 92.6+21.7

9-4



ELECTRIC COMPONENTS MOUNTING 2

Wiper motor

Fuse box

1

Prolix resistor

o]
o Q
o

MCU

Wiper motor cover VIEW A
51079CM04
- Tightening torque
ltem Size kgf - m Ibf - ft ltem Size kgf - m Ibf - ft
1 M6x1.0 1.05+0.2 7.6+£1.45 3 | M10x1.5 69+14 49.9+10.1
2 | M8x1.25 25105 18.1+3.6 - - -

9-5




GROUP 4 HYDRAULIC SYSTEM

HYDRAULIC COMPONENTS MOUNTING 1

Solenoid valve

Air breather \
4 i

Main pump
housing

Hyd tank

Coupling

~——Main control valve

F—o

%71 RCV-LH Swing motor o ¢

Terminal assy

51079CM05
- Tightening torque
ltem Size kgf - m Ibf - ft ltem Size kgf - m Ibf - ft
1 M 6x1.0 1.05+0.2 7.6+1.45 8 M16x 2.0 35.6£7.1 257+51.3
2 M 8x1.25 25x0.5 18.1+3.6 9 M20x 2.5 42+4.5 304 +30.5
3 | M10x15 48+0.3 34.7+22 10 | M20x 2.5 44+6.6 318+47.7
4 M10x 1.5 6.9+1.4 49.9+10.1 11 | M20x2.5 45+5.1 325+36.8
5 M10x 1.5 8.27+1.7 59.8+12.3 12 | M20x2.5 46.5+25 336+18.1
6 | M12x1.75 | 12.8+3.0 92.6+21.7 13 | M20x 2.5 58.4+6.4 422+46.3
7 M12x1.75 | 14.7+22 106+15.9 - - - -

9-6



HYDRAULIC COMPONENTS MOUNTING 2

Double acting attachment piping

RCV-pedal

Boom safety lock system

Travel motor

Turning joint

D/acting
3 way joint

Arm safety lock system

D/acting
hose joint

Arm safety

lock valve
PR
\\)) K// /x/\\y\
B fet TN S A
et N
A ' -
Arm cylinde /\\ ?
51079CM06
- Tightening torque
ltem Size kof - m Ibf - ft ltem Size kgf - m Ibf - ft
1 M 8x125 | 3.43%£0.7 24.8+5.1 5 | M12x1.75 | 14.7+22 106+15.9
2 | M8x125 | 4.05+0.8 29.3+5.8 6 | M16x2.0 29.7+45 215+325
3 | M10x1.5 6.9+14 49.9+10.1 7 | M20x2.5 57.9+8.7 419+62.9
4 | M12x1.75 | 12.8%3.0 92.6+21.7 - - - -

Solenoid valve




HYDRAULIC COMPONENTS MOUNTING 3

Solenoid valve

Manual
override

BOOM CYLINDER

ARM CYLINDER BUCKET CYLINDER
51079CM07

- Tightening torque
ltem Size kgf - m Ibf - ft ltem Size kgf - m Ibf - ft

1 M10x 1.5 3.2+0.3 23.1+22 5 M24 % 3.0 79+8.0 5711579

2 M12x1.75 55+0.6 39.8+4.3 6 M22 % 2.5 41 29.7

3 | M12x1.75 9.4+1.0 68.0+£7.2 7 M27 x3.0 5.1 36.9

4 | M22x25 63+6.0 4561+43.3 - -

9-8



 GROUP 5 UNDERCARRIAGE

Track chain

: @%
@ 1y
@\".\\‘Q

SEMI FULL TRACK GUARD(3-PCS)

Swing bearing

Travel motor

Sprocket

Cover
51079CM08
- Tightening torque
ltem Size kgf - m Ibf - ft ltem Size kgf - m Ibf - ft
1 | M10x1.5 6.9+1.4 49.9+10.1 6 |M22x1.5 87.2+125 631+90.4
2 |M12x1.75 12.8+3.0 92.6+21.7 7 |M22x25 774+75 560+54.2
3 |M14x15 21431 152 +22.4 8 |M22x25 81.9+16.1 592+116
4 |M16x2.0 29.7+3.0 215+21.7 9 |M24x15 140+14 1012+101
5 | M16x2.0 29.7+4.5 215+32.5 10 | M24x 3.0 100+10 723+72.3

9-9




 GROUP 6 STRUCTURE

CAB AND ACCESSORIES MOUNTING

Cab\f» I : Jﬁ
. N

3

<™ Air vent cover

VIEW A

T.

@
Door latch
Striker
51079CM09
- Tightening torque
ltem Size kgf - m Ibf - ft ltem Size kgf - m Ibf - ft
1 M8x1.25 25+05 18.1+3.6 4 | M12x1.75 | 122+1.3 89.2+94
2 | M10x1.5 47+0.9 34.0+6.5 5 | M12x1.75 | 12.8+3.0 92.6+21.7
3 | M10x1.5 6.9+1.4 49.9+10.1 6 | M16x2.0 290.7+4.5 215+ 325

9-10




CAB INTERIOR MOUNTING

Console box(RH)

/ Seat

\ : A
: Console box(LH)
‘ Storage
3 box
Aircon lower
’ cover
; ﬁ;s
Siide rail / - ™3
Seat base :
3
Foot rest Viscous
Foot rest mount
res
g(r)acket Bottom plate
3

=
&
(€]

3—4

51079CM10
- Tightening torque
Item Size kof - m Ibf - ft Item Size kgf - m Ibf - ft
M8 x1.25 25+05 18.1+3.6 4 M10x1.5 8.27+1.7 59.8+12.3
M8 x1.25 4.05+0.8 29.3+5.8 5 M16x2.0 29.7+4.5 215+32.5
3 M10x1.5 6.9+t14 49.9+10.1 - - -

9-11



COWLING MOUNTING

2 Pump
n

i scre!
"N Q
@, =4 g
e z DRLA
(32«
1 "\

e
NN

N ' T

Engine hood
support

/% |

/x////////i;;ecovedLH)

51079CM11
- Tightening torque
Item Size kof < m Ibf - ft ltem Size kof - m Ibf - ft
1 M8x1.25 25105 18.1+3.6 2 | M12x1.75 | 12.8+3.0 92.6+21.7

9-12



COUNTERWEIGHT AND COVERS MOUNTING

Handle pipe
Counterweight

Fuel tank
cover

Upper fram

Radiator under cover

Cab under cover

51079CM12

- Tightening torque
ltem Size kof - m Ibf - ft ltem Size kof - m Ibf - ft
M 8x1.25 25+05 18.1+3.6 3 | M12x1.75 | 12.8+£3.0 92.6+21.7
2 | M10x15 6.9+1.4 49.9+10.1 4 | M42x45 390+40 28211289

9-13



 GROUP 7 WORK EQUIPMENT

3
Boom cylinder
rod pin 2>
< \ \ N \"?\\
Arm gylinder % @ // ( Boom pin
rod pin
® _z <

v

’ v, \@ Eoogn cylinder 2%
> | ead pin
. 7 Armh%)g@%(ieg %i\ @% ~@¢ Q
0 \w
@ A A
= 1
Buchketé:yljnder ni\ -
ead pin o
o) e
Bucket cylinder V‘ \\ WAl v )
C,?/‘ -J A
" N/
\\.\g \, !e-?
b\ a3 ‘ / °
, 7 @ Cover plate
A B
Bucket control
rod pin
51079CM13
- Tightening torque
ltem Size kgf - m Ibf - ft ltem Size kgf - m Ibf - ft
M16x 2.0 29.7+45 2151325 4 | M27x3.0 14015 1013108
M20x 2.5 57.9+8.7 419+62.9 5 | M30x3.5 199+30 14391217
3 | M24x3.0 10015 723+108

9-14



